READ ALL PRECAUTIONS & INSTRUCTIONS CAREFULLY
BEFORE OPERATING REWIND

Setup
Specifications
Instruction
Operation
Maintenance

SSR-1100/2200
LEDCO Slit Scrap Rewind

Operation
Manual




The LEDCO Slit Scrap Rewinder is the logical addition to your high speed
laminator and cutter system. With the slit scrap rewinder set up, excess debris
can be quickly collected and removed. The slit scrap rewinder provides a simple,
user friendly solution for handling lamination scrap. Just plug into any 100/220
volt outlet, attach scrap to an empty 3” cardboard core, and begin. Ensure a
debris free work area by ordering the low cost slit scrap rewinder to compliment
your high speed laminator system.

Prevents wrap arounds by maintaining tension on slit scrap material.
Left and right hand spindles are independently powered for consistent
tension.

All metal construction, heavy duty, with adjustable rubber feet.
Automatically matches the speed of the laminator

Available in 110 or 220 volt models

Made in the USA

2 year parts and labor warranty on materials and workmanship



LEDCO Slit Scrap Rewind Specifications

DIMEMSIONS s 555 srssssnnssenssrsonnes assnsnnnness 27’L x 18”W x 14”D
Shipping dimensions.......cccoceeecceessccccscces 30”L x20”Hx 187D
MOTOF o s 0esnsssssasssssssssassone 115VAC 1/20 HP, .62 amp 50/60 Hz
230VAC 1/20 HP, .33 amp 50/60 Hz
Motor RPM . s cossssves esssssssssvansssssses sosssrsensoanssasonvan sososaenan 96
Weight/Shipping Weight.....cccccceeteticnsccecceccccccceccces 30/39 1bs
Nomber of SpO0IS,....osessssssssssssessasssasasassssssssssssssssonsonsnnanes 2
Spool diameter......ccceveiieiiiiiiiiiiiieieeiiiieiieiietieiiaeiaeeaenn. 3”
Spool Iength.....ccccvcrvcnccensercecscnseescccccssecsesccrscrscessecseces 3”
Max winding GiMEIEr vcoxsssassinsonsssssnrnsnvovs sosnsonss mmananes 15”

Spo0l RPM (emPLy)sssescsnssesanevessesssnsnssnssovsesvonssnsses 75 fpm







LEDCO Slit Scrap assembly instructions

1. Remove core holder (D) from rewinder by loosening set

screw (C) with supplied hex wrench.

. Remove protective wrap from web guide disk (A).

3. After making sure the set screw is below the surface of the
hub, press web guide onto core holder, align holes and
secure with 3 screws (B). Do not over tighten as excessive
pressure could cause the web disk to crack.

4. Slide the web guide/core holder assembly back onto
output shaft, align set screw with flat surface on the shatft,
and tighten set screw.

5. Thread the adjusting screw, washer, and spring (E, F, and
G) into the end of the output shaft until there is tension on
the spring.

6. Turn on the rewinder and adjust the web tension as
needed by turning the thumbscrew clockwise to tighten,
and counterclockwise to loosen.

7. It is recommended that you use an empty cardboard core
to wind the scrap film on. This will make it more
convenient to empty the rewinder.

8. If the rewinder is not going to be used for an extended
time (over an hour), turn off the power to the unit.

9. The unit uses a 1 % amp fuse (our part #PRF128).
Replacing with the wrong fuse will void the warranty and
could damage the unit.

("]



LEDCO INC. Slit Serap Rewind

- Exploded View

November 10, 2008



LEDCO INC. Slit Scrap Rewind
View A

NOTE: #6 and #12 use a 1/74-20 x 3/8

socket head set screw.(.250MAAO6 )(#56)
#14 use a 1/74-20 x 1/2 button

head metal screw.(.2500AA08)(#53)

November 10, 2008



LEDCO INC. Slit Serap Rewind
View B

NOTE: #6 and #12 use a 1/74-20 x 3/8
socket head set screw.(.250MAAO6 )(#64 )
#14 use a 1/74-20 x 1/2 button
head metal screw.(.2500AA08)( #53)

November 10, 2008




0
L

- dLON

(€9#)CT0DNACIE ™)
[oeo g “JI9ysem e[} 91/G 9Sn 9y

qoea T “JI9ysem je[J 91/G 9SN G PUB Ly

putway de1ag T[S “ONI 00T

8002 01 Iaquaaoy



LEDCO INC. Slit Scrap Rewind
View D

69
& & \ Note: #38 use 8732 x 3/4 button head screws
0 M @ s A with 8/32 keps nut.
L © % Ve (.1640AA12, .164LOL0O0O)(#60 #61)
nuuuuuuuuu a<ﬁ\—\ﬂ r #39,#40 use 10-32 x 3/8 truss head screws
. W d (.190EBBO6 )( #62)

Q%?&vw u?»:mm_\#nm\an~\m::i§mv$.mmmo_u
£ ( .250KLD02 )( #65)
#22 uses a 1/4-28 set screw

#23 uses a 10-32 set screw
November 10, 2008



LEDCO SLIT SCRAP REWIND WIRING DIAGRAM 110V WIRING HARNESS PRW349 (#66) 11/06/08

r BLUE
Ez <m.;_=z m/u BLACK
PRF155 | L ,,,, e WhE T T T T T T
R — " BLACK
HOTOR ] TERWINAL BLOCK | s
PRMZ233 I PRT304, PRT307, PRT308 @ | PRS311
(1LPV1) G| e
B | t I3 e
F|_” o] O ] h_ “ J 2
— . il ) — |
Tt L2 A RUSE 1-1/2)
Lo | O PRF128
I , BLACK
RED ORANGE " iR N
il " DONER CORDE N =
wg_ﬂz ................... P o PRC119 , /| CAPACITOR
BLACK 1

LEDCO INC. 4265 NORTH MAIN STREET, HEMLOCK, NEW YORK 14466

PHONE (585 )-367-2392




LEDCO SLIT SCRAP REWIND WIRING DIAGRAM 220 WIRING HARNESS PRW349 (#66) 11/06/08

[
" LwrWLmMro/, BLACK
PRE155 55:1|-|||g:4mln|1|||||||1|||||r
T T I M "
WITH-_ " BLACK
HOTOR i TRRYINAL BLOCK | swn
PRMR33 1 PRT304, PRT307, PRT308 @ | PRS31
(1LPV1) - ol r——-F
— | T [
ﬂ'lrl ol O I " »
= o i =i
LS RUSE 11720
Lo | O PRF128 =
ORANGE | | f,,,,
el | |pwete | _
E b—p BLLE " POWER oowc
e e e e e e S = o PRCITY CAPACITOR
WHITE ‘
- BROKN . _

LEDCO INC. 4265 NORTH MAIN STREET, HEMLOCK, NEW YORK 14466

PHONE (585)-367-2392




SSR B.O.M.

& DESCRIPTION LEDCO PART # | PCS
1 1/4" SPI KNOB PRK167 2
2 1/4-20 x 4" SOCKET HEAD CAP SCREW 250PAAB4 2
3 1/4" FLAT WASHER .250KKCO01 2
- PRESSURE SPRING PRS243 2
5 REWIND TUBE SSR 020.4 2
6 DRIVE HUB SSR 014.4 2
7 WEB GUIDE DISC SSR 015.4 2
8 10-32 x 1/2" PHILIPS HEAD METAL SCREW .190EBB06 6
9 8-32 x 3/8" PHILIPS HEAD METAL SCREW .1640EBAQ6 18
10 END PLATE SSR 002.4 2
11 ROLLER BEARING 1621DC PRB052 -
12 DRIVEN HUB SSR 008.4 2
13 LEATHER DISC, 1/8" x 1/2" x 2-3/4" H380 004.4 2
14 CLUTCH PLATE SSR 007.4 2
15 1/2" RETAINING RING PRR191 o
16 DRIVE SHAFT SHORT SSR 010.4 2
17 MAIN DRIVE SHAFT SSR 006.4 1
18 ROLLER BEARING R6-ZZ PRBOQ75 2
19 BEARING PLATE SSR 003.4 1
20 /~ #25 CHAIN PRC083.1 1 FOOT
21 #25/CHAN/LINK CONNECTOR PRC084 1
22 25B1871/2" BORE SPROCKET PRS249 1
23 25B18 5/16" BORE SPROCKET PRS250 1
24 MOTOR PLATE FOR DAYTON 1LPV1 SSR 001.4C 1
25 DAYTON GEAR MOTOR 1LPV1 PRM233 1
26 BOTTOM PLATE SSR 005.4 1
27 TOP PLATE WITH FAN HOLE SSR 004.4A 1
28 ORION FAN 3.15 x 1 PRF155 1
29 FAN GRILL GUARD PRF156 1
30 8-32 x 5/8" PHILIPS HEAD METAL SCREW .164BBA10 20
31 10-32 x 3/4" PHILIPS HEAD METAL SCREW .190EBB12 -
32 FRONT COVER SSR 011.4 1
33 BACK COVER SSR 012.4 1
34 POWER CORD 12' LONG PRC119 1
35 RED LIGHTED SWITCH PRS311 1

11/10/2008




SSR B.O.M.

36 FUSE HOLDER PRF110 1
37 FUSE 1-1/2 AMP PRF128 1
38 KULKA 2 POLE TERMINAL BLOCK PRT304 1
39 KULKA 45 DEGREE TERMINAL PRT307 2
40 KULKA 90 DEGREE TERMINAL PRT308 2
41 STAND END CAP PRC250 2
42 HANDLE PRH141R 2
43 WEB GUIDE BAR SSR 019.4 2
e 5/16-18 ACORN NUT .312LDEOQO 3
45 5/16-18 HEX NUT .312LDFQ0 7
46 5/16-18 x 1-3/4" CARRIAGE BOLT .312G0OA12 2
47 5/16-18 x 3/4" CARRIAGE BOLT .312G0OA28 3
48 5/16-18 x 2" SOCKET HEAD CAP SCREW .312PAA32 2
49 BASE MOUNTING LEG LONG SSR 017.4 1
50 BASE MOUNTING LEG SHORT SSR 016.4 1
51 RUBBER FOOT LEVELER PRR228.1 3
52 STAND MOUNTING ANGLE SSR 013.4 2
53 | 1/4-20 x 1/2" BUTTON HEAD METAL SCREW .2500AA08 6
54 1/4-20 x 2-1/2" HEX HEAD BOLT .250PDA40 2
55 1/4-20 NYLON LOCK NUT .250LDHO0 2
56 MOTOR CAPACITOR PRM233-A 1
57 8-32 x 1/2" SOCKET HEAD CAP SCREW .164PAAQ8 2
58 BASE MOUNT GUSSET SSR 018.4 1
59 POWER CORD STRAIN RELIEF PRB065 1
60 8-32 x 3/4" BUTTON HEAD METAL SCREW 1640AA12 2
61 8-32 KEPS NUT .164LOL00 2
62 | 10-32 x 3/8" PHILIPS HEAD METAL SCREW .190EBBO06 2
63 5/16" FLAT WASHER .312KKCO01 10
64 1/4-20 x 3/8" SET SCREW .250MAAQ6 -
65 1/4" x 5/8" x 1/8" FLAT WASHER .250KLD02 -
66 WIRING HARNESS PRW349 1

11/10/2008




